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The following samples were submitted and identified on behalf of the client as:
SAFETY LIGHT ARM BAND

SGS Job No. 1 2421340 - HK

Item No. : 40901

Manufacture Date : 2013

PO No : 130924_40901_CAR

Country of Origin : CHINA

Country of Destination . US & CANADA

Sample Receiving Date : NOV 06 2013

Testing Period : NOV 06 2013 — NOV 14 2013
Test Requested . Please refer to the result summary.

Test Method & Results  : Please refer to next page(s).

Result Summary

Test Requested Conclusion
1. Phthalate Content with reference to US California PASS
Proposition 65 (Upon client request)

Signed for and on behalf of
SGS Hong Kong Ltd

Lam Ka Yung, Allen
Chemist
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1. Phthalate Content with reference to US California Proposition 65 (Upon client request)

Test Method: With reference to CPSC-CH-C1001-09.3. Analysis was performed by GC-MS.

Test Result
Phthalates Result Detection Reference
(ma/ka) limit (ma/kq) Limit
1 (ma/kg)
Dibutyl Phthalate (DBP) ND 30 1000
Benzylbutyl Phthalate (BBP) ND 30 1000
Bis-(2-ethylhexyl) Phthalate ND 30 1000
(DEHP)
Diisodecyl Phthalate (DIDP) ND 100 1000
Di-n-hexyl phthalate (DnHP) ND 30 1000
Conclusion Pass
Sample Description :
1. Translucent Soft Plastic (HKG13-013698.001)
Note: 1. ND = Not Detected
2. 0.1% = 1000 mg/kg
Remark: The limit is referenced to the requirement as stated in the County of Marin Court

Case No. CIV 091146 and the County of San Francisco Superior Court, Case No.

CGC-07-465288.
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Sample photo:

HKG13-013698.001

SGS authenticate the photo on original report only

*** End of Report ***
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